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TEST REPORT

Client:  Tarkett AB Test Number 17-001251
Ronnebyhamn, Issue Date 30/03/2017
372 81 Ronneby Sweden Print Date 8/05/2017

Sweden

Sample Description

Clients Ref:  "Wallgard"
Wall covering sheet
White

Wall Cover

Colour :
End Use :

Nominal Composition : PVC, Filler, Plasticizer

Nominal Mass per Unit Area/Density : 1700kg/m3

Nominal Thickness : 2.0mm

1ISO 5660.1-2015

Average Heat Release Rate

Group Number Classification

Reaction to Fire Tests - Heat Release Smoke Production and Mass Loss Rate Part 1: Heat
Release Rate (Cone Calorimeter Method) and Smoke Production Rate (Dynamic Measurement)

Specimen
1 2 3
18.2 16.1 15.6
1S 1S 1S

Mean

16.6 kW/m?

(In Accordance with New Zealand Building Code Verification Method C/VM2 Appendix A)

Average Specific extinction area 22.0 51.7 38.0 37.2 m%kg
Test orientation : ~ Horizontal
Specimen
1 2 3 Mean
Irradiance 50 50 50 50 kW/m?
Exhaust flow rate 24 24 24 24 L/sec
Time to sustained flaming 38 40 37 38 sec
Test duration 1838 1840 1837 1838 sec
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Client:  Tarkett AB Test Number 17-001251
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Peak heat release after ignition 59.6 66.1 59.4 61.7 kW/m?
Average heat at 60 s 49.6 53.0 48.5 504 kW/m?
Average heat at 180 s 48.3 48.1 46.1 475 kW/m?
Average heat at 300 s 39.2 36.0 37.0 374  kW/m?
Total heat released 32.8 28.9 28.1 299 MJ/m?
Average effective heat of combustion 7.9 7.0 7.0 7.3  MJkg
Initial thickness 8.0 8.0 8.0 80 mm
Initial mass 119.8 119.3 119.4 1195 g
Mass remaining 85.5 85.5 86.0 856 g
Mass percentage pyrolysed 287 28.3 28.0 283 %
Mass loss 34.3 33.8 334 339 g
Average rate of mass loss 23 2.3 2.2 23 g/m%s
These test results relate only to the behaviour of the product under the
conditions of the test, they are not intended to be the sole criterion for
assessment of performance under real fire conditions.
Tests were conducted with a wire grid placed over the sample during testing .
This was done to contain intumescing sample within the sample holder.
Samples were loose laid onto a substrate of 6mm thick cement sheeting prior to
testing.
Note: All calculations are based on ignition + 30 minutes.
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Specimen: 1
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Mass loss rate (g/s) Total heat released (MJ/m?)
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Specimen: 2
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